
Adequate pain relief

Wait 5 minutes

 for the peak effect of the opioid dose to be experienced [NB3]

Wait 5 minutes

 for the peak effect of the opioid dose to be experienced [NB3]

Is sedation score 2 or more?

Inadequate pain relief

Use the lower end of the dose range if pain is moderate but
intravenous opioid doses are still required

child older than 1 year [NB2]:
fentanyl 0.2 micrograms/kg (maximum 15 micrograms) to
0.5 micrograms/kg (maximum 30 micrograms) intravenously
morphine 0.02 mg/kg (maximum 1 mg) to 0.04 mg/kg
(maximum 2 mg) intravenously

adult 69 years or younger who is not frail or cachectic:
fentanyl 15 to 30 micrograms intravenously
morphine 1 to 2 mg intravenously
oxycodone 1 to 2 mg intravenously

adult who is frail or cachectic, or older than 69 years:
fentanyl 7.5 to 15 micrograms intravenously
morphine 0.5 to 1 mg intravenously
oxycodone 0.5 to 1 mg intravenously

Do not administer additional opioids

Opioid-induced ventilatory impairment should be suspected—assess 
the patient and manage accordingly

Consider alternative methods of pain relief (eg nerve blocks).

Seek expert advice

Second or third dose Fourth or subsequent dose

No pain relief with 
previous dose

Some pain relief with 
previous dose

Assess whether pain relief is adequate [NB4]

Periodically reassess the 
patient. 

Determine a plan for 
ongoing analgesia if pain is 
expected to continue 
[NB5].

Sedation score:
0 = awake, alert
1 = easy to rouse, remains 
       awake
2 = easy to rouse, unable to
       remain awake
3 = difficult to rouse

Do not exceed the following

intravenous doses within 1 hour:

child older than 1 year [NB2]:

fentanyl 4 micrograms/kg up to 300 micrograms

morphine 0.4 mg/kg up to 20 mg

adult 69 years or younger who is not

cachectic or frail:

fentanyl 300 micrograms

morphine 20 mg

oxycodone 20 mg

adult who is frail or cachectic, or

older than 69 years:

fentanyl 150 micrograms

morphine 10 mg

oxycodone 10 mg

If higher doses are required, reassess the

patient’s clinical condition and seek expert advice

child older than 1 year [NB2]:

fentanyl 0.2 to 0.5 micrograms/kg up to 30 micrograms intravenously

morphine 0.02 to 0.04 mg/kg up to 2 mg intravenously

adult 69 years or younger who is not frail or cachectic:

fentanyl 15 to 30 micrograms intravenously

morphine 1 to 2 mg intravenously

oxycodone 1 to 2 mg intravenously

adult who is frail or cachectic, or older than 69 years:

fentanyl 7.5 to 15 micrograms intravenously

morphine 0.5 to 1 mg intravenously

oxycodone 0.5 to 1 mg intravenously

child older than 1 year [NB2]:

fentanyl 0.5 to 1 micrograms/kg up to 50 micrograms intravenously

morphine 0.04 to 0.1 mg/kg up to 5 mg intravenously

adult 69 years or younger who is not frail or cachectic:

fentanyl 30 to 75 micrograms intravenously

morphine 2 to 5 mg intravenously

oxycodone 2 to 5 mg intravenously

adult who is frail or cachectic, or older than 69 years:

fentanyl 15 to 30 micrograms intravenously

morphine 1 to 2 mg intravenously

oxycodone 1 to 2 mg intravenously

NO

Has the patient already received an opioid?

YES

Is the patient being treated in a 
monitored acute care setting?

NO YES

NO YES

Is respiratory rate low?
• child 1 to 12 years: less than 20 breaths/minute
• child 12 to 17 years: less than 15 breaths/minute
• adult older than 17 years: less than 8 breaths/minute

NO YES

Review the pain
management strategy 
(including diagnosis and 
analgesic choice) and 
determine a plan for 
ongoing analgesia.
Expert advice may be 
needed.
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Example of intravenous opioid dose titration in hospital for  
severe, acute nociceptive pain in adults and children  [NB1]
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NB1: This figure is intended as an example for the initial management of severe, acute nociceptive pain in adults and children. It is not appropriate for  
       ongoing analgesia in continuing pain. Local protocols may differ and should be followed if available.

NB2: For overweight children, use ideal body weight.
NB3: The peak effect of an intravenous dose of morphine may not occur for over 15 minutes.
NB4: Adequate pain relief implies that the patient is comfortable; pain is not necessarily eliminated.
NB5: If the patient’s circumstances have changed, reconsider analgesic regimens. If moderate or severe pain is expected to continue, oral opioids should be 
       used for ongoing analgesia. If the oral route is not appropriate in adults, opioids may be administered subcutaneously via a subcutaneous cannula, or 
       seek expert advice on the administration of opioids via patient-controlled analgesia (PCA). If the oral route is not appropriate in children, refer to local  
       protocols—nurse- or patient-controlled analgesia may be considered, seek expert advice.

Example of intravenous opioid dose titration in hospital for 
severe acute nociceptive pain in adults and children [NB1] 
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